FCC TEST REPORT

Report No. :F471907

Level (dBuvim)
80

Date: 2003-U/7-28 Lime: 104241

FCC CEARCBARY®
1 2 2
20
300 440, 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Site . 03CHO&
Condition : FCC CLASS-E 3m BI LOG 2004 0629 YERTICAL
EUT : B02.11ahfz Aecess Point
Power  © AC 1207 /60Hz
Model  : WAaSPSL00
Memo 20211 TE CHOS 2437MHz
: Tagl Anterma , Gain:14 2dE1
Over LimitAntenna Freamp Cable int Table
Freq Level Limit Line Factor Factor Loss Remark Fos Fos
MHz dBu¥/m dB 4Bu¥/m  dB/m 4B 4B Cm deg
1 533.80 54.66 -11.34 46.00 16.72 31.37 2.16 Peak RS RS
2 666,10 33.72 -12.28 46.00 18.93 31.57  2.49 Peak EE EEE
3@ 934,20 36.66 -9.34 46,00 20.76 31.0% 3.08 Peak - -
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FCC TEST REPORT

Report No. :F471907

120 Lewvel (dBuvim) Date: 2004-07-26 Time: 15:07:03
3
FCC CLASS B
70 J k
FCC CLASS-B (AVG)
20 1000 1400. 1800. 2200. 2600, 3000
Trace: {Discrete) Frequency (MHz)
Site : D3CHOG
Condition : FOC CLASS-B 3m HF-HORN 4H-113 VERTICAL
EOT - 802.11ahiz Aecess Point
Powsr  : AC 120V &0Hz
Model  : WASPSIO0
Memo  : 20211k TX CHOS 2437MHz
: Yag Antenna , Gain:14 2dE1
Over LimitAntenna Preamp Cable Ant Table
Freq Level Linmit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m 4B 4dBu¥/m  dB/m dB dB a1} deg
1 @ 2390,00 40,45 -13.55% 54.00 28,40 44.34  3.33 Average | 0
2 @ 2390,00 52,73 -21.27 74000 23,40 44.34 3,33 Peak == e
3 @x 2437.00 113. 44 28.4% 44,32  3.57 Peak | 0
4 @X 2437.00 105. 26 28,45 44,32 3. 37 Average 0 0
5@ 2483.50 54.63 -19.37 7400 23.48 44.31 3. 40 Peak Rt B
6 @ 2483.50 42,87 -11.13 54.00 28,48 44.31 3. 40 Average ] 0

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT

Report No. :F471907

Test Mode: 802.11b TX CH11

* Test Distance : 3 m

* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)

* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

120 Lewvel (dBu\/m) Date: 2004-07-26 Time: 15:39:24
3
FCC|/CLASS B
70
FCC CLASS-B (AVG)
frl
20 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Etaquency, (IHzy
Site . D3CHOE
Condition : FCC CLASS-E 3m HF-HORN AH-118 HORIZONTAL
EUT : B02.11ahiz Aecess Point
Power  : AC 1207 /60Hz
Madel  : WASPSIOO
Memo  : S02.11b TE CHI1 2462MHz
© Tagl Anterma |, Gain:14 2461
Over LimitAntenna Freanp Cable ant Table
Freq Limit Level Line Factor Factor Loss Remark Pos Fos
HH= dB dBu¥/m 4Bu¥/m dB/m dB 4B a1} deg
1 2326.00 -15.056 35.44 54.00 23,33 44.37 3. 27 Average o =25
2 2326.00 -24.90 49,10 74.00 23.33 44.37 3. 27 Peak S e
3 & 2462, 00 92. 96 28.47 44,32 3. 56 Peak -—- -—-
4 @ 2462, 00 B6. 09 28.47 44.32 3. 36 Average BEs sEs
5 2483.50 -15.57 35.43 54.00 23,48 44.31  3.38 Average L F
6 2483.50 -25.18 48.32 74.00 23.43 44.31 3. 38 Peak == =5
Remark: The “X” represent a fundamental frequency.
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FCC TEST REPORT Report No. :F471907

1op Vel (BUVIm) Date: 2004-07-26 Time: 15:34:38
3
FCC|CLASS-B
70 j
24 |4 FCC CLASS-B (AVG)
MM%MM'MW
20 1000 1400. 1800. 2200. 2600, 3000
Trace: {Discrete) Frequency (MHz)
Site . O3CHO&
Condition : FCC CLASS-E 3m HF-HORN 4H-118 VERTICAL
EUT : B02.11ahiz Aecess Point
Powsr  : AC 120¥ /60Hz
Model  ; WASPSIOO
Mems  : 802.11b TE CHI1 2462MHz
: Yagl Antenma , Gain:14.24E1
Over LimitAntenna Preamp Cable ant Table
Freq Level Linit Line Factor Factor Loss Remark Pos Fos
HHz dBu¥/m dB 4Bu¥/m  d4dB/m dB 4B i} deg
1 @ 2390.00 41.00 -13.00 54.00 23.40 44.34  3.33 Average | 0
Z B 2390.00 5373 -20.25 74,00 28.40 44.34 3. 35 Peak | i
38X 2462.00 111.16 28.47 44.32 3. 38 Peak -—= -
4 @X 2462, 00 104,01 28.47 44,32 3. 38 Average I 1
[ 5@ 2483.50 51.62 -2.33 54.00 23.48 44.31 3. 40 Average i 1]
b 2483.50 6367 -10.33 74,00 23.48 44.31 3. 40 Peak i i
Remark:
The “X” represent a fundamental frequency.
Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. :F471907

Test Mode: 802.11g TX CHO1

* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
Il The test that passed at minimum margin was marked by the frame in the following table.

120 Level (dBuYim) pate: 2UU4-U/-24 Lhime: 1214830

FCC/CLASS- B

70

FCC CLASS-B (AVG)

20

1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) siaguancy; ki)
Site . 03CHO6
Condition : FCC CLASS-B 3m HF-HORN AH-112 HORIZONTAL
EUT : 802.11ahkiz Aecess Point
Power  : AC 1207/ 60Hz
Model  : WASPSLO0
Memo  : 30211z TX CHOI 2412MHz
: Tagi &ntenna , Gan:14 .2dBi
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m 4B dBu¥/m  dB/m 4B dB Cm deg
1 2390.00 38.1% -15.85 54,00 28.40 44,34 3,33 Average 0 |
2 2390,00 48.71 -25.29 74,00 28.40 44.34 3,33 Peak =R ==
3K 2411.24 93.74 28.41 44.34  3.35 Peak I 0
4 £ 2411.24 B5. 8L 28.41 44,34  3.35 Average 0 0
5 2433, 00 48.48 -25.52 7400 23.48 44.31 3. 40 Peak e e
6 2433.50 37.34 -16.16 54,00 28.48 44.31  3.40 Average i |
Remark: The “X” represent a fundamental frequency.
SPORTON International Inc. FCC ID : HOPWSAP5100
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FCC TEST REPORT Report No. :F471907

120 Level {dBuvim) Date; ZUU4-UZ-24 Lime: 1U:34:26
€]
FCC CLASS-B
70 _ | J k.
EMCC CLASS-B {AVG)
20 00 1400. 1800. 2200. 2600, 3000
Trace: {Discrete) Fhegpency (MHz)
Site . O3CHDE
Condition : FCC CLASS-E 3m HF-HORN AH-118 VERTICAL
EUT - 802.11ahbiz Aecess Point
Power @ AC 120V /&0Hz
Model  : WASPSIO0
Memo  : 802.11g TE CHO1 2412MHz
: Tagi dntenna , Gain:14 2dBi
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Fos Fos
MHz dBu¥/m dB dBu¥/m  dB/m 4B dB CI deg
1 2390, 00 64,71 -9.29 74,00 2B.40 44,34 3,33 Peak I I
[2 T 2390, 00 52.52 -1.48 54,00 28.40 44,34 3,33 Average 101 0]
3K a1 3 115,100 Jn.d1 44,34 3,95 Peak i i
4 @ 2413. 32 104. B9 28.41 44.34  3.35 Average a 0
5 2433.50 44.19% -9.381 54.00 28.48 44,31 3. 40 Average I |
6 2433.50 57.12 -16.88 7400 23.48 44.31 3. 40 Peak i ]

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. :F471907

Test Mode: 802.11g TX CHO06
* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

gp LEVe! (dBuvim) Date: ZUNA-UZ-28 1IMe: DY 1622
FCC CLASS-B
[
S — I | 1
| [ 3
i | EWWW
20 30 4. 138. 192. 246. 300
Trace: (Discrate) Fieguency (MHz)
Site : D3CHOE
Condition : FOC CLASS-E 3m BI LOG 2004 0629 HORIZONTAL
EUT : 802.11ahbiz Access Pomt
Powsr  : AC 1207/ &0Hz
Model  : WASPS100
Memo 30211z TE CHOS 2437MHz
: Tagml dntenna , Gain:14 2481
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor  Loss Remark Fos Fos
MHz dBu¥/m 4B dBu¥/m  4B/m dB dB Cm deg
1 104.25 29.67 -13.83 43.50 10.84 32.23  0.30 Peak E e
2 110,46 29.36 -14.14 43.50 11.5%0 32.0%  0.93 Peak S58 S58
3@ 200,10 34.47 -9.03 43,50  3.70 32.05 1.24 Peak -—- -—-
SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT Report No. :F471907

80 Lewvel {dBu\/im) Date: 2004-07-28 Time: 09:18:42

FCC CERE:BARE®

o I 3

LTI R PR VN U B S

-20 300 440, 580. F20. 860, 1000
Trace: (Discrete) Frequency {MHz)
Site . 03CHOA
Condition : FCC CLASS-E 3m EI LOG 2004 0629 HORIZONTAL
EUT : B02.11labiz Acocess Point
Powsr  : AC 120V /60Hz
Model  : WASPS100
Meme ¢ 802.11g TX CHOE 2437MHz
: Vagl Anterma , Gain:14 2461
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor  Loss Kemark Fos Pos
MHz dBuV¥/m dB dBu¥/m  dB/m dB 4B s 1] deg
1 53170 3170 -14.30 46,00 16.7% 3l.40  2.16 Peak -—= -—=
2@ 733,30 38.88 -7.11 46.00 19.60 31.38  2.60 Peak a8s ==
3@ 934,20 37.91 -8.09 46.00 20.76 31.0%  3.08 Peak -—= -
120 Level {dBuV/m) : - "7 Date: 2004-07-26 Time: 14:20:14
3
FCC|/CLASS B
70
- FCC CLASS-B (AVG)
RN
20
1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Frequency (MHz)
Site : D3CHDG
Condition : FCC CLASS-B 3m HF-HORN AH-118 HORIZONTAL
EUT : B02.11ahiz docess Point
Fower @ AC 120¥/60Hz
Model  : WASPSLO0
Mema @ 802.11g TX CHOS 2437MHz
: Tazi Antenna , Gain:14 2d4Bi
(ver LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor  Loss Remark Pos Pos
MHz dBu¥/m dB dBu¥/m dE/m dB dB [ 1 deg
1 2382.00 50.64 -23.36 74.00 28,38 44.3%  3.32 Peak -—= -—=
2 2382.00 39,47 -14.53 54.00 28.38 44.35%  3.32 Average - -
30X 2438.00 94,00 28.45 44.32 337 Peak - -—=
4 X 2438.00 89.78 28,45 44.32  3.57 Average . mz=
5 2486, 00 49,49 -24, 5] 74,00 28,48 44,31  3.40 Peak - -
6 2486.00 39,12 -14.88 54.00 28.48 44.31 3. 40 Average - -—=
Remark: The “X” represent a fundamental frequency.
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FCC TEST REPORT

Report No. :F471907

Site

Level (gBuvim)
97

Date: 2003-07-28 hime: Usiieh s

FCC/CLASS B

FCC CLASS-B (AVG)

19

WWWWWWWW

0 3000 3400,

Trace: {Discrete)

: 03CHOE

3800. 4200.
Frequency (MHz)

4600,

5000

Condition : FOO CLASS-E 3m HF-HORN 4H-112 HORIZONTAL

EUT - 802.11ahbiz Access Pomt

Fowrer ; AC 120% 7 &0H=

Model : WASPS100

Memo ;80211 TX CHOS 2437MH=

: Tagi dntenna , Gain:14 2dBi
a7 Level (dBuyin) Date: 2UU4-U7-28 Lime: Us:us:u/
FCC CLASS-B
FCC CLASS-B (AWG)
i WWWWMMWMWMWW
0 K000 5400, 5800, 6200, G600, 7000
Trace: (Discrate) shaguency; (iXka)

Zite : O3CHODS

Condition : FOO CLASS-E 3m HF-HORN 4H-112 HORIZONTAL

EUT : 802.11ahiz dccess Pomt

Powrer : AC 120V &0H=

Model : WASP5100

Memeo : 80211z TE CHOS 2437MH=

: Tagl &ntenna , Gain:14.2dBi

SPORTON International Inc. FCC ID : HOPWSAP5100
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FCC TEST REPORT Report No. :F471907

97 Level (dBuim) Date: 2003-07-28 Lhime: UaX 1056

FCC|CLASS B

FCC CLASS-B (AVG)
1] PSR, SV S PR I S L T R PSS A

0 7000 7400. 7800. 8200. 8600. 2000
Trace: {Discrete) Ftaguency; (MHzy
Site : D3CHOE
Comdition : FOC CLASS-E 3m HF-HORN 4H-112 HORIZONTAL
EUT - 802.11ahbiz Access Pomt
Power : AC 1207/ G0Hz
Moadel : WASP3100
Memo : 80211 TE CHOS 2437MHz
: Tagl &ntenna , Fain:14 2dBi
(ver LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Eemark Pos Pos
MHz dBu¥/m 4B dBu¥/m dB/m dB dB [wili deg
1 731000 49,97 -24.03 74.00 35.51 46,24  6.2]1 Peak - -
2 731000 40,12 -13.83 54.00 35.31 46,24 6.21 Average =R= =e=
g LEve! BuVIm) Date: 2004-07-28 Time: 10:20:40
FCC CLASS.B
I
- |
3u~‘m 2 ;
203 84, 138. 192, 246. 300
Trace: (Discrete} Frequency (MHz)
Site - D3CHOA
Condition : FCC CLASS-E 3m BI LOG 2004 0629 YERTICAL
EOT : 802.11abiz Aceess Point
Power  : AC 1207/ &0Hz
Model  : WASPS100
Mems 80211 TX CHOS 24370MHz
. Tagl dntenna , Gain:14 24B1
(ver LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
HHz dBuV/m dB dBu¥/m  dB/m dB dB [na1] deg
1 @ 43,50 32,09 -7.891 40,00 10,57 32.28 (.57 Peak -—= S
2 112.8% 28.07 -15.43 43.50 11.56 32.0% 0.94 Peak === B
3 200010 30.44 -13.06 43.5%0 8.70 32.0% 1.24 Peak -—= -
SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT Report No. :F471907

a0 Level {dBuvim) Date: 2U004-U7-28 hime: 1022306

FCC CEAETBASE®

1 2 ' 3

bl o

-20

300 440. 580. 720. 860, 1000
Trace: {Discrete) Frequency (MHz)
Site . 03CHDA
Comdition : FOC CLASS-E 3m BI LOG 2004 0629 VERTICAL
EUT : BO2.1lahfz Aecess Point
Power  : AC 1207/ 60Hz
Model ¢ WASPSL00
Meme  : 802.11g TX CHOS 2437MHz
: Tagi Antenna , Gan:14 2481
Over LimitAntenna Preamp Cable ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m 4B 4Bu¥/m  dB/m dB dB cm deg
1 531,70 33,01 -12.99 46.00 16.7% 31.40 2,16 Peak -— ===
2 T33.50 33,14 -12.86 46.00 19.60 31.38  2.60 Peak S== i
3@ 934,20 35.08 -10.82 46.00 20.76 31.0% 3.08 Peak -—= -—=
120 LOve! (UBUVIM) Date: 2UN4-U/-26 1ime: 14:25:54
]
FCC CLASS-B
70 _ . f f
;\ FCC CLASS-B {AVG)
20 Sq00 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Site : 03CHDS
Condition : FCC CLASS-B 3m HF-HORN AH-118 VERTICAL
EUT : B0Z.11ah/g decess Point
Power  : AC 1207 /é0Hz
Model  : WASPSIO0
Memo ;80211 TX CHOA 2437MHz
: Taz Antenna , Gain:14 2dBi
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor  Loss Remark Pos Pos
MHz dBu¥/m dB d4Bu¥/m  dE/m dB 4B [ deg
1T 2390.00 51,73 -2.27 54,00 28.40 44,34 333 Average 0 0]
2 2390.00 B7.62 -6.38 T4.00 28B.40 44.34  3.33 Peak 0 0
3K 2435, 28 112,93 28.43 44.33 3,36 Peak 0 0
[ 2435, 28 102.74 28043 44.33  3.36 Average i 0
! 2483.50 51,31 -2.69 54,00 28.48 44,31  3.40 Average 0 ]
6 [ 2483.50 639,62 -4.38 T4.00 2B.48 44.31  35.40 Peak 0 0
Remark: The “X” represent a fundamental frequency.
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FCC TEST REPORT Report No. :F471907

97 Level (dBuV/im) Date: ZUU4-U7-28 hime: U3:53532

FCC/CLASS-B

FCC CLASS-B (AVG)

WWWWMWWMWWWW

49

0

3000 3400. 3800. 4200. 4600, 5000
Trace: {Discrete) Fraguency. (Hzy

Zite ; 03CHOS
Conditinsn : FOC CLASS-E 3m HF-HORNW 4H-118 VERTICAL
EUT ; B02.11ahfz hceess Point
Porrer o AC 120V ) E0H=
Model ; WASPS100
Memeo 80211z TX CHO& 2437MH=

: Vag Antenna , Gain:14 2dBi

a7 Level (dBuYim) Date: 2004-U7-28 1ime: U3:54:548

FCC/CLASS-B

FCC CLASS-B (AVG)

4QWW'WW~MMWWWWWM

0 5000 5400. 5800. 6200. 6600. 7000
Trace: {Discrete) Frequency, (IaHzy

Site . O3CHOS

Condition : FCOC CLASE-E 5m HF-HOFRM 4H-118 VERTICAL

EUT : 802.11ahiz hecess Pomt

Porar » 4C 120V JE0H=z

Model : WASPS100

Merma : 80211z TX CHOA 2437MH=

: Yagl Anterna , Gain:14 2461

SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT Report No. :F471907

Level (dBuvIm) pate: Zuug-us-Z8  1me: Uass010

FCC/CLASS B

FCC CLASS-B (AVG)

[ ) SRR S . YOS SOOI U0 [ ROREY DO IF B LY., . WY, L SRV LI OO PP S SOOI EREE L. =0

0 000 7400. 7800, 8200. 8600, 9000
Trace: (Discrete) Fhegpiency; (MHs)
Site . D3CHDE
Condition : FCC CLASS-B 3m HF-HORN AH-115 VERTICAL
EUT ; B02.11abiz Aecess Point
Power &G 120V 60Hz
Model  : WASPS100
Memn 80211z TX CHOS 2437MHz
: Tagl Anterma , Gan:14.2dE1
Over LimitAntenna Preamp Cable ant Table
Freq Level Limit Line Factor Factor  Loss Eemark Fos Fos
MHz dBuV¥/m dB dBu¥/m  dB/m dB 4B a1} deg
1 302,00 51.63 -22.37 T4.00 35.51 46.24 6,21 Peak S =ES
2 TI02.00 38.7% -15.21 o54.00 35.51 46,24 6. 21 Average s =Eg
Remark:

Frequency from 9GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT

Report No. :F471907

Test Mode: 802.11g 11b TX CH11

* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %

Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

120 Level (dBuvim) Date: 2004-07-26 Time: 14:37:57
3
FCC/CLASS-B
70
a FCC CLASS-B (AVG)
e e s s il
20 1000 1400. 1800. 2200. 2600, 3000
Trace: {Discrete) Fieguency (MHz)
Site . O3CHO&
Condition : FCC CLASS-E 3m HF-HORN 4H-118 HORIZONTAL
EUT : B02.11ahiz Aecess Point
Powsr  : AC 120V /60Hz
Model  ; WASPSIO0
Memo 80211z TE CHI1 2462MHz
© Vazi Anterma , Gain:14 2481
Over LimitAntenna Freamp Cable ant Table
Freq Level Limit Line Factor Factor Loss Remark Fos Fos
MHz dBu¥/m dB d4Bu¥/m  dB/m dB 4B i} deg
1 2366.00 49.60 -24.40 74,00 28.36 44.36 3.3 Peak Sl =22
2 2366.00 39.12 -14.88 54.00 28.36 44.36 3. 31 Average s EEg
30X 2464, 00 99, 49 28.47 44.32 3. 38 Peak -—= -
i X 2464, 00 39,15 28,47 44,32 3. 38 Average sEs E
) 2483.50 51,77 -22.23 74.00 23.48 44.31 3. 40 Peak R AR
) 2483.50 38.74 -15.26 54.00 28.48 44.31  3.40 Average ] =T
Remark: The “X” represent a fundamental frequency.
SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT Report No. :F471907

129 8! (ABUVIM) Date: 2UN4-U7-26 TIme: 14331528
3
FCC CLASS B
70 j
730 3 FCC CLASS-B (AVG)
20 2000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Fieguency (Mhe)
Site . 03CHO&
Condition : FCC CLASS-B Sm HF-HORN 4H 118 VERTICAL
EUT : B02.11ahiz Aecess Point
Power  : AC 1207 i 60Hz
Model  : WASPSLO0
Memo  : 802.11g TE CH11 2462MHz
© Tagl Anterma , Gain:14 2461
Over LimitAntenna Freanp Cable ant Table
Freq Limit Level Line Factor Factor Loss Remark Pos Fos
Hz dB dBu¥/m dBu¥/m  dB/m dB 4B 1] deg
1 2388.00 -12.52 41.48 54.00 23.40 44.34  3.31 Average 0 0
2 2388.00 -21.19 52.31 74.00 23.40 44.34 3.3 Peak R SR
30X 2464, 00 106. 08 28.47 44.31 3. 36 Peak -— -
4 @ 2464, (00 45 R4 28.47 44,31 3 36 Average I I
[ 51 248350 -1.6% 52.3% 54,00 28,48 44,31 3. 28 Averase i il
6 2483.50 -6.19% 67.31 74.00 23.48 44.31 3. 38 Peak i i

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. FCCID : HOPWSAP5100
TEL : 886-2-2696-2468 Page No. : 237 of 289
FAX : 886-2-2696-2255 Issued Date : Aug. 12, 2004



FCC TEST REPORT Report No. :F471907

7.4.6 Antenna 6
Test Mode: 802.11a TX 5745MHz

* Test Distance : 3 m
* Temperature : 25.3 °C
* Relative Humidity :53.5 %
* Emission level (dBuV/m) = 20 log Emission level (uV/m)
= Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
B The test that passed at minimum margin was marked by the frame in the following table.

97 Level (dBuvim) Date: 2004-07-27 Time: 04:39:52
FCC/CLASSB
FCC CLASS-B (AVG)
49

ORI O TS T e i e e s e i R R

0 1000 1400. 1800. 2200, 2600, 3Jooo
Trace: {Discrete) Frequency (MHz)
Zite : D3CHDS
Condition : FCC CLASS-B Sm HF-HORM 4H-118 HORIZONTAL
EUT 1 B02.11ahfz Aecess Point
Powrex : AC 120w f 80Hz
Madel : WASPSL00
Memo : 802.11a TX 5745MH=
+ Qi Divectional dntenna Gain: 2461
97 Lewvel (dBuvim) pate: ZUua-us-25  1ime: Uaaumsy

FCC CLASS-B

FCC CLASS-B (AVG)

WWWHW\MMWWM

49

0 Jooo 3400. Jaoon. 4200. 4600, 5000
Trace: {Discrete) Freguency (MHzy

Site ; O3CHO&

Condition : FCC CLASS-E 3m HF-HORN AH-118 HORIZONTAL

EUT ; B02.11absz Secess Point

FPover : AC 120w fa0H=

Model : WASPS100

Memo ; 802.11a TX 5M45MH=z

: O Divectional Antenna Gain:2dBi
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120 Level (dBuVimy) ) Date: 2004-07-26 Time: 10:45:05

80
FCC CLASS B

ijwhwfv-\“*}«n*—\’wj

FCC CLASS-B (AVG)

40 4000 5400. 5800. 6200, 6600, J000
Trace: {Discrete) Frequency (MHz)
Site : 03CHOS
Condition : FOC CLASS-E 3m HF-HORN 4H-118 HORIZONTAL
EUT : B02.11aMiz Aocess Point
Poray o AC 120w f 60H=
Model  : WASPS100
Mems  : 802.11a TX 5745MHz
: Oy Divectional Antenna Gain:2dBi
(ver LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor  Loss Remark Pos Pos
HHz dBu¥/m dB dBu¥sm dEB/m dB dB i deg
1 5118.00 59,49 -14.51 74.00 33.66 45.86  4.98 Peak -—= .
21 5118.00 49,15 -4.8% 54,00 33.66 45.86 4. 98 Average =g EEE
3 5396.00 59,79 -14.21 74.00 34.06 46.26 5.17 Peak FEE FE=
41 5396.00 49,48 -4.52 54.00 34.06 46.26 5.17 Average -—= -—=
5K 5743.00 103,15 33,89 46.62 540 Peak -—= Rl
6 X 5743.00 43,01 33.86 46.64 5,42 Average -— ==

Remark:

The “X” represent a fundamental frequency.

97 Level (dBuy'im) Date: ZU04-Us-24 hime: D4:356:13

FCC/CLASS-B

FCC CLASS-B (AVG)

49

P TP e e s T ke B, S e i

1000 1400. 1800. 2200. 2600, 3000
Trace: {Discrete) Fhegpency; (MHz)

Site ; O3CHO&

Condition @ FCC CLAZSS-B 3m HF-HORN AH-118 VERTICAL

EUT » B02.11lahiz Lecess Pomnt

Povrar : AC 120w fE0H=

Model - WASPS100

Memmn : 802112 TX 5745MH=z

: O Divectional Antenna Gain:2dBi
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Level {dBuvim)
97

Date: 2004-U7-2¢ Time: D335220

FCC/CLASS-B

FCC CLASS-B (AVG)

49M

3400.

0 3000

Trace: (Discrete)
Site ; O3CHO&
Condition : FCC CLASS-B 3m HF-HORN AH-118 VERTICAL
EUT » BO2.11abiz Aecess Point
FPover : AC 120w fa0H=
Model : WASPS100
Memo ; 802.11a TX 5M45MH=z

: O Divectional Antenna Gain:2dBi

Level (dBuym)
120

Jaoo.

4200.
Frequency (MHz)

4600,

Date: ZUU4-U/-23 hime: 180222

a0

FCCCLASS-B

BWJ
WM\«W

FCC CLASS-B (AVG)

5000

0 500 5400. 5800. 6200. 6600. 7000
Trace: {Discrete} Frequency (MHz)
Site ; 03CHO8
Condition : FCC CLASS-B 3m HF-HORN AH-112 VERTICAL
EOT : B02.11ab/z fecess Point
Power © A 120v f 60H=z
Model  : WASPSI00
Memo  : 802.11a TX 5745MHz
+ Omrid Divectional Anterna Gain:2dB1
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor  Loss Remark Pos Pos
MHz dBu¥ /m 48 dBu¥s/m  dBfm 4B dB CI deg
1 5150.00 5938 -14.62 74.00 33.71 45.91 5. 00 Peak -—- -—=
21 5150.00 51.15 -2.8% 54.00 33.71 45.91 5. 00 Average EE L]
3 5380.00 60.23 -13.77 74.00 34.04 46.24 5.16 Peak bt SRS
[T 5380.00 51,16 -2.84 54.00 34.04 46.24 5.16 Average s sEs
3 & B7a9. 68 117,34 33,86 46.64 542 Peak == mme
6 @ 5740, 00 106,55 33.86 46.64  5.42 Average s5E =55
Remark:

The “X” represent a fundamental frequency.
Frequency from 7GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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Test Mode: 802.11a TX 5785MHz
* Test Distance : 3 m
* Temperature : 25.3 °C
* Relative Humidity :53.5 %
* Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
Il The test that passed at minimum margin was marked by the frame in the following table.

a7 Level (dBuy'im) Date: ZUUd-U7s-2f ime: D4L0935

FCC/CLASS B

FCC CLASS-B (AVG)

49

YR T e e e bt Er R R R

0 1000 1400. 1800, 2200. 2600, 3000
Trace: (Discrete) Frequency (MHz)
Site : O3CHO&
Condition : FCC CLAZSS-B 3m HF-HORN 4H-118 HORIZONTAL
EUT : BOZ2.11lahiz Aecess Point
Povrar : AC 120w fE0H=
Model ; WASPS100
Memn : 802112 TX 5785MH=

: O Directional Antenna Gain:2dBi

07 Lewvel (dBuVim) ‘Date: 2004-07-27 Time: 04:43:43

FCC/CLASS B

FCC CLASS-B (AVG)

SSEET s Wy " APPSR | BRI oM R St e N WRTORTE [ " s i

19

Jooo 3400. Jaeoo. 4200. 4600, 5000
Trace: (Discrete) Frequency (MHz)

Site : O3CHO&

Condition : FCC CLAZS-B 3m HF-HORN 4H-118 HORIZONTAL

EUT : BO2.11ahiz Aecess Point

FPovrer o AC 120w falH=

Model : WASPS100

Memo ;802112 TX 5785MH=

: O Divectional Antenna Gain:2dBi
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i20 Level {dBuv./m) Date: 2UU3-U7-26 Lime: 11:U5:28
[a}
80
FCC/CLASS-B
k Sw,wj
TR e |
FCC CLASS B (AVG)
0 500 5400. 5800. 6200. G600, 7000
Trace: {Discrete} Frequency (MHz)
Site : 03CHOS
Condition : FOC CLASS-E %m HF-HOEN AH-118 HORIZONTAL
EOT : B02.11ab/z fecess Point
Power © A 120v f 60H=z
Model  : WASPS1O0
Memo  : 80211aTX 5785MHz
+ Omrid Divectional Anterna Gain:2dB1
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor  Loss Remark Pos Pos
MHz dBu¥ /m 48 dBu¥s/m  dBfm 4B dB CI deg
1 5004, 00 47.04 -6.96 54,00 33.52 45.72 4,91 fAverage s s
2 5004.00 60.24 -13.76 74.00 33.52 45.72 4.91 Peak e i
3 5406. 00 60.53 -13.47 74.00 34.06 46.26  5.17 Peak - -
i 5406.00 46.45% -7.55 54.00 34.06 46.26  5.17 Average 22z zEz
5 X 5782.00 42,54 33.81 46.68 5,44 Average o i
6 X 5782.00 102.15 33.81 46.68 5. 44 Peak Rt .
Remark:
The “X” represent a fundamental frequency.
97 Lewvel (dBuvim) Date: 20U4-U7-27 Thime: U3:452 7
FCC/CLASS-B
FCC CLASS-B (AVG)
49
0 1000 1400. 1800. 2200, 2600, 3000
Trace: {Discrete) Fhegpiency, (MHs)
Site . O3CHOG
Condition : FCC CLASS-B 3m HF-HORN AH-118 VERTICAL
EUT ; B02.11abiz Aecess Point
Power : AC 1200 fE0H=
Model : WASPS100
Memn . B0211a TX 5785MHz
: Dmui Directional Antenna Gan:2dBi
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